

S. No	Title	Total Estimated Quantity
1	Diclofenac Sodium 75mg/3ml Injection	345000
2	Diclofenac Sodium 50mg Tablet	1150000
3	Acetyl Salicylic Acid 300mg Tablet(Soluble)	230000
4	Ibuprofen 100mg/5ml Suspension	184000
5	Ibuprofen 400mg Tablet	924600
6	Ketorolac tromethamine 30mg/ml Injection	594550
7	Mefenamic Acid 500mg Tablet	115000
8	Nalbuphine HCl 10mg/ml Injection	157550
9	Paracetamol 120mg/5ml (60ml) Suspension	190900
10	Paracetamol +Orphenadrine 450+35mg Tablet	1150000
11	Paracetamol 1gm/100ml Infusion	690000
12	Paracetamol 500mg Tablet	5784500
13	Tramadol HCL 100mg/2ml Injection	140300
14	Tramadol HCl 50mg Capsule	46000
15	Amikacin 100mg Injection	64400
16	Amikacin 500mg Injection	69000
17	Amoxicillin +Clavulanic acid 0.6gm Injection	23000
18	Amoxicillin +Clavulanic acid 1.2gm Injection	57500
19	Amoxicillin + Clavulanic acid 500mg+125mg tablet	506000
20	Amoxicillin + Clavulanic acid 250mg+62.5mg Suspension	73600
21	Amoxicillin 500mg Capsule	920000
22	Amoxicillin + Salbactam 1.5g Injection	11500
23	Amoxicillin as Trihydrate 250mg/5ml Syrup	69000
24	Ampicillin 500mg Injection	80500
25	Azithromycin 500mg Injection	13800
26	Azithromycin 200mg Suspension	46000
27	Azithromycin 250mg Capsule	345000
28	Moxifloxacin 400mg Injection	23000
29	Benzathine Penicillin 1.2MU Injection	32200
30	Benzyl Pencillin 1000000 IU Injection	32200
31	Cefixime 100 mg/5ml Suspension	36800
32	Cefixime 400mg Capsule	46000
33	Cefotaxime 500mg Injection	23000
34	Ceftazidime 1gm Injection	29900
35	Ceftriaxone 1gm injection	939550
36	Cefuroxime Sodium 750mg injection	80500
37	Cefepime 1gm with with Water for injection	23000
38	Cephadrine 500mg with Water for injection	80500
39	Cephadrine 500mg Capsule	368000
40	Cephadrine 250mg/5ml Suspension	23000
41	Ciprofloxacin 200mg /100ml Injection	80500
42	Ciprofloxacin 500mg Tablet	345000
43	Gentamycin Sulphate 80mg Injection	55200
44	Imipenem + Cilastatin Sodium 500mg Injection	41400
45	Levofloxacin 500mg/100ml Injection	37950
46	Levofloxacin 500mg Tablet	345000
47	Meropenem 500mg Injection	23000
48	Meropenem 1g Injection	211600
49	Linezolid 600mg Infusion	46230
50	Piperacillin+Tazobactam 2.25 gm with Water for injection	20700
51	Piperacillin+Tazobactamwith 4.5gm with Water for injection	134550
52	Piperacillin+Tazobactamwith 4.5gm (Lyophilized)	88550

53	Salbactam + Cefoperazone injection 1gm Injection	101200
54	Salbactam + Cefoperazone 2gm Injection	241500
55	Ticarcillin clavulanic acid 3.2g injection	34500
56	Vancomycin HCl 1gm Injection	129950
57	Colistimethate Sodium 2 million i.u Injection	44850
58	Tigecycline 50mg injection	18400
59	Tobramycin 20mg Injection	11500
60	Metronidazole 500mg/ 100ml Infusion	460000
61	Metronidazole 400mg Tablet	1334000
62	Metronidazole 200mg/5ml (60ml) Suspension	23000
63	Mebendazole 100mg/5ml Suspension	34500
64	Clotrimazole (vaginal) 100mg Tablet	4600
65	Nystatin 30 ml Drops 100000 unita/ml Drop	13800
66	Fluconazole 150 mg cap	11500
67	Fluconazole 200mg injection	6900
68	Voriconazole 200 mg suspension	6900
69	Voriconazole 100 mg Injection	4600
70	Amphotericin 50mg injection	1150
71	Artemether +Lumefantrine 20mg+120mg Tablet	23000
72	Artemether 80mg Injection	460
73	Phenylephrine HCl 10mg Injection	23230
74	Isosorbide Dinitrate 10mg Injection	69000
75	Sodium nitroprusside 50mg Injection	1150
76	Dobutamine HCl 250mg Injection	34500
77	Dopamine HCl 200mg Injection	23000
78	Metoprolol tartarate 1mg Injection	6900
79	Labetalol 50mg Injection	34500
80	Methyldopa 250mg Tablet	11500
81	Amlodipine 5mg Tablet	575000
82	Propranolol 10mg tab	69000
83	Atenolol 50mg Tablet	115000
84	Atorvastatin 10mg Tablet	1150000
85	Captopril 25mg Tablet	230000
86	Carvedilol 6.25mg Tablet	345000
87	Apixaban 2.5mg Tablet	230000
88	Glyceryl Trinitrate 0.5mg S/L Tablet	46000
89	Glyceryl Trinitrate 2.6mg Tablet	460000
90	Glyceryl Trinitrate 10ml Injection	2300
91	Lisinopril 10mg Tablet	230000
92	Losartan Potassium 50mg Tablet	345000
93	Losartan Potassium + Hydrochlorthiazide 50mg + 12.5mg Tablet	345000
94	Amlodopine besylate + Valsartan 5mg + 80mg Tab	1150000
95	Amlodopine besylate + Valsartan 5mg + 160mg Tab	460000
96	Amlodopine besylate + Valsartan 10mg + 160mg Tab	230000
97	Metoprolol tartarate 50mg Tablet	345000
98	Metoprolol Tartrate 25mg Tablet	230000
99	Rosuvastatin 10mg Tablet	1150000
100	Nebivolol 2.5mg Tablet	230000
101	Nebivolol 5mg Tablet	230000
102	Bisoprolol (Fumarate) 2.5mg Tablet	1150000
103	Bisoprolol (Fumarate) 5mg Tablet	690000
104	Ivabradine 5mg Tablet	230000
105	Amiodarone 150mg Injection	46000
106	Nifedipine R 20mg Tablet	23000

107	Lanoxin 50mcg Syrup	1150
108	Lanoxin 100mcg Injection	1150
109	Tenecteplase Injection	460
110	Enoxaparin 40mg Injection	69000
111	Enoxaparin 60mg Injection	46000
112	Heparin Sodium 5000IU/ml Injection	29670
113	Streptokinase 1.5MIU Injection	4600
114	Phytomenadion B.P 2mg/ml Injection	161000
115	Phytomenadion B.P 10mg/ml Injection	115000
116	Tranexamic Acid 500mg Capsule	34500
117	Tranexamic Acid 500mg Injection	233680
118	Aspirin (Enteric coated) 75mg Tablet	1150000
119	Clopidogrel 75mg Tablet	1150000
120	Loprin+Clopidogrel 75+75mg Tablet	1150000
121	Aspirin 300mg Tablet	115000
122	Spironolactone 40mg Tablet	161000
123	Frusemide 20mg/2ml Injection	382950
124	Mannitol 20% 500ml Infusion	52900
125	Betamethasone ointment 1% 30g Cream	11500
126	Clobetasol propionate 0.05% cream	23000
127	Mupirocin 2% 5g ointment	23000
128	Fluorometholone, Sodium Cromoglycate 4.0%	2300
129	Carboxymethylcellulose 10ml Eye Drop	2300
130	Polymyxin B Sulphate 10000units + Bacitracine Zinc 500units Eye ointment	65550
131	Xylometazoline 15ml Nasal Drop	34500
132	Gentamycin 0.3% Ear Drop	6900
133	Dexamethasone +Tobramycin 0.1%+0.3% Eye Drop	6900
134	Fusidic Acid 2% 15gm Cream	41400
135	Permethrine 5% Lotion	46000
136	Polymyxin + Bacitracin +Neomycin + Lidocain USP 10gm Ointment	143750
137	Polymyxin B Sulphate BP 10000 units/gm, Bacitracin Zinc 500 units/gm.	63250
138	Silver Sulphazine Cream 1% 250gm jar Cream	11500
139	Protamin Sulphate 10mg Injection	23000
140	Naloxone HCl 0.4mg/ml Injection	15065
141	Paralidoxime methysulphate 200mg injection	23000
142	Flumazenil 0.1mg/ml Injection	230
143	Octreotide acetate 0.1mg/ml Injection	46000
144	Octreotide acetate 0.5mg/ml Injection	46000
145	Drotaverine HCL 40mg Injection	391000
146	Omeprazole 40mg Injection	972900
147	Pantoprazole 40mg Injection	460000
148	Pantoprazole 40mg Tablet	1150000
149	Omeprazole 20mg Capsule	5060000
150	Omeprazole 40mg Capsule	1150000
151	Famotidine 40mg Tablet	920000
152	Domperidone 10mg Tablet	575000
153	Domperidone 1mg/ml Syrup	11500
154	Zinc Sulphate 60ml Syrup	23000
155	Lactulose 3.35gm/5ml Syrup (120ml)	34500
156	Erythropoietin vial 2000iu/ml Injection	9200
157	Erythropoietin vial 4000iu/ml Injection	34500
158	Iron Sucrose 20mg/ml Injection	41400
159	Iron Polymaltose Complex eq to Elemental Iron + Folic Acid 120ml Syrup	25300
160	Calcium carbonate + Vit-D Tablet	1150000

161	Calcium Gluconate 10mg Injection	139380
162	Calcium Phosphate 210mg/5ml +Vit D3 350 units/5ml Sy (120ml)	46000
163	Ferrous Sulphate (Blister Pack) Tablet	460000
164	Mecobalamine 500mcg Tablet	575000
165	Multivitamin (Blister Pack) Tablet	575000
166	Ferrous Sulphate Syrup	23000
167	Pyridoxin hydrochlorid 100mg Tablet	11500
168	Vitamin B Complex Syrup	34500
169	Sodium Valproate 500mg Injection	46000
170	Sodium Valproate 500mg Tablet	460000
171	Carbamazepine 200mg Tablet	184000
172	Sodium Valprate 250mg/5ml (120ml) Syrup	23000
173	Carbamazepine 100mg/5ml Syrup	11500
174	Phenytoin Sodium 250mg Injection	11500
175	Levetiracetam 500mg Injection	163300
176	Levetiracetam 500mg Tablet	230000
177	Citicoline 250mg/ml injection	23000
178	Lacosamid 200mg Injection	11500
179	Acetazolamide 250mg tablets	11500
180	Sevoflurane 250ml INH	2760
181	Isoflurane Liquid 250ml	3220
182	Bupivacaine HCl 0.5% 10ml Injection	31280
183	Spinal 0.5% Bupivacaine HCL in dextrose 4ml Injection	92460
184	Glycopyrrolate 0.2mg/ml Injection	12420
185	Glycopyrrolate+Neostigmine Methylsulphate 0.5mg+2.5mg/ml Injection	40020
186	Ketamine HCl 50mg/ml Injection	70150
187	Lignocaine HCl 2% 10ml Injection	147200
188	Lignocaine HCl 2% +Adrenaline 10ml Injection	100280
189	Propofol MCT and LCT 10mg/ml Injection	85100
190	Midazolam HCl 5mg Injection	172500
191	Lignocain 4% 50ml Solution	23000
192	Lignocain 2% 15gm Gel	143750
193	Albumin human 20% 100ml Infusion	3450
194	Albumin human 20% 50ml Infusion	1150
195	Parental Amino Acid 5% 500ml Infusion	13800
196	Polygeline 3.5% 500ml Infusion	16100
197	Succinylated Fluid Gelatin 4% 500ml Infusion	16790
198	Long chain Fat emulsion Soyabean oil + Medium chain triglyceride 250ml	16100
199	Parental Amino Acid 10% 500ml Infusion	23000
200	Potassium Chloride 7.45% 20ml Injection	140300
201	Infusion 4.3% Glucose with 0.18% Sodium Chloride 500ml Infusion Without IV SET	73600
202	Infusion 0.45% Sodium Chloride with 5% Glucose 500ml Infusion Without IV SET	73600
203	Infusion Dextrose 5% With 0.9% Sodium Chloride 1000ml Infusion without iv set	27600
204	Infusion 10% Dextrose Water 1000ml Infusion without IVSET	25300
205	Dextrose Water 25% 1000ml Infusion	46000
206	Dextrose Water 25% 20ml Infusion	220800
207	Infusion Dextrose water 5% 1000ml Infusion without IVSET	34500
208	Infusion Dextrose water 5% 500ml Infusionwithout IVSET	23000
209	Reduced osmolarity Oral Rehydration Salt Sachet	69000
210	Ringer lactate 1000ml Infusion without iv set	351900
211	Ringer lactate 500ml Infusion without iv set	34500
212	Sodium Bicarbonate 8.4% 20ml Infusion	16100
213	Normal 0.9% saline 100ml Infusion without iv set	1667500

214	Normal 0.9% saline 1000ml Infusion without iv set	851000
215	Normal 0.9% saline 500ml Infusion without iv set	92000
216	Atracurium Besylate 30mg/3ml Injection	34500
217	Atracurium Besylate 50mg/5ml Injection	194810
218	Dexmedetomidine 200mcg/2ml Injection	51175
219	Suxamethonium Chloride 100mg Injection	18400
220	Salbutamol sulphate 2mg/5ml 60ml Syrup	23000
221	Terbutaline 0.3mg/5ml 60ml Syrup	34500
222	Ipratropium Bromide 0.25mg/ml (20ml) Nebules	57960
223	Salbutamol Nebulization Solution	23000
224	Beclomethasone Dipropionate 0.8mcg /2ml Nebuliser suspension	46000
225	Thyroxine sodium anhydrous 50mcg Tablet	230000
226	Pheniramine Maleate 25mg/ml Injection	600300
227	Loratidine 10mg Tablet	345000
228	Fexofenadine 120mg Tablet	690000
229	Chlorpheniramine Maleate 2mg/5ml Syp	115000
230	Dimenhydrinate 50mg/ml Injection	345000
231	Dimenhydrinate 12.5mg/4ml Syrup	11500
232	Montelukast 10mg Tablet	690000
233	Montelukast 5mg Tablet	230000
234	Cetirizine 10mg Tablet	2300000
235	Cetirizine 5mg/5ml 60ml Syrup	184000
236	Ondansetron 8mg Injection	487600
237	Ondansetron 4mg/5ml Syrup	23000
238	Dexamethasone 4mg/ml Injection	598000
239	Hydrocortisone 100mg Injection	296700
240	Hydrocortisone 250mg Injection	46000
241	Prednisolone 5mg Tablet	345000
242	Methylprednisolone 500mg Injection	6900
243	Hydrogen Peroxide Solution 6% 450ml Solution	5635
244	NPH Insulin (Human) 100IU/ml 10ml Injection	2645
245	Regular Insulin (Human) 100IU/ml 10ml Injection	4945
246	Insulin Regular 30% + Isophane Insulin 70% (Human) 100IU/ml 10ml Injection	11960
247	Glimepiride 2mg Tablet	230000
248	Metformin HCl 500mg Tablet	690000
249	Sitagliptin + Metformin HCl 50/500 Tablet	690000
250	Sitagliptin + Metformin HCl 50/1000 Tablet	690000
251	Tetanus Toxoid Vaccine 0.5ml (Single Dose) Injection	218960
252	Anti-D Immunoglobulin 300mcg Injection	690
253	Anti snake Venom (Lyophilised) Dried indian cobra + Dried Common Krait + Dried Russell's Viper + Dried Saw scaled Viper Injection	6900
254	I/M Rabies Vaccine for human use (WHO approved) Single dose	13800
255	Norepinephrine bitartrate 1mg/ml Injection	119600
256	Procyclidine 5mg Tablet	575000
257	Adrenaline HCl 1mg/ml Injection	166750
258	Atropine 1mg/ml Injection	140300
259	Oxytocin 5iu/ml Injection	345000
260	Gadopentetate Dimeglumine (Contrast Media for MRI) Injection	7130
261	Non Ionic contrast Media for CT 100ml Injection	7130
262	Non Ionic contrast Media for CT 50ml Injection	2530
263	Diazepam 10mg/2ml Injection	92230
264	Alprazolam 0.5mg Tablet	345000
265	Ecitalopram 10mg Tablet	575000
266	Risperidone 2mg Tablet	575000

267	Haloperidol 5mg/2ml Injection	115000
268	Tamsulocin 0.4mg Capsule	690000
269	Acyclovir 500mg/2ml Injection	36800
270	Lung Surfactant Bovine Lipid extract 3ml suspension	1840
271	Lung Surfactant Bovine Lipid extract 5ml suspension	690
272	Poractant alfa 1.5ml intratracheal suspension	1150
273	Poractant alfa 3ml intratracheal suspension	1150
274	Methotrexate 2.5mg Tablet	69000
275	Methotrexate 10mg Tablet	69000
276	Methotrexate 250mg injection	2300
277	Povidone Iodine Scrub 450ml	21850
278	Povidone Iodine Solution 10% 450ml	37950
279	I/V Set Blister Pack (Length 120cm or More)	3806500
280	Paracetamol 250mg/5ml Syrup	115000
281	Ibuprofen 100mg/5ml Suspension	46000
282	Linezolid 100mg/5ml Syrup	2300
283	Water for Injection 5ml	713000
284	Caffeine Citrate 20mg/ml Injection	1150
285	Magnesium Sulphate 500mg Injection	127190
286	Misoprostol 200mcg Tablet	69000
287	Thiocolchicoside 4 mg Tablet	115000
288	Famciclovir 250mg Tablet	69000
289	Diphtheria Anti toxin Injection	2300
290	Promethazine HCL 25mg Injection	115000
291	liquid paraffin 450ML	13800
292	liquid glycerin 450ML	6900
293	Ketotifen 0.2mg/ml syrup	69000
294	Ketotifen 1mg Tablet	115000
295	Daprodoustat 4mg	4600
296	Monobasic & Diabasic Sodium Phosphate Rectal Solution iabasic S	24150
297	Baby infant formula (NICU & PICU) 400gm Powder	11500
298	Baby milk low birth weight formula (NICU & PICU) 400gm Powder	11500
299	Balanced isotonic Electrolyte Solution, Lactate free 1000ml	4600
300	Ferric Carboxy maltose 500mg/10ml Injection	46000
301	Factor VIII Injection	1150
302	Deferasirox 500 mg	46000
303	Deferasirox 250 mg	46000
304	Deferasirox 180 mg	46000
305	Deferasirox 360 mg	46000
306	Isophane Insulin 70% (Human) 100IU/ml 10ml Injection	11500
307	Aztreonam 1g Injection	46000
308	Aztreonam 2g Injection	46000
309	Daptomycin 500mg injection	2300
310	Caspofungin 50mg injection	2300
311	Gencyclovir 500mg Injection	2300
312	Voriconazole 200mg Injection	2300
313	Ceftazidime + Avibactam 2.5g Injection	23000
314	Valganciclovir 450 mg Injection	2300
315	Minocycline 100 mg Injection	2300
316	Minocycline 100 mg Tablet	23000
317	l-ornithine l-aspartate Injection	115000
318	Terlipressin 1mg injection	23000
319	Citacholine 250mg injection	46000
320	Ceftaroline 600mg Injection	11500

321	Glargine 100 unit/ml Pen	23000
322	Acetylcysteine 200mg water soluble granules	69000
323	Tacrolimus 1mg capsules	46000
324	Tacrolimus 1mg/ml Injection	11500
325	lornoxicam 8mg injection	23000
326	Cefazolin 1g injection	23000
327	Acyclovir 400mg Tablet	230000
328	Nifedipine 30 mg Tablet	23000
329	Tropicamide ophthalmic solution 1%	23000
330	Moxifloxacin 0.5% Eye Drop	46000
331	Ciprofloxacin 0.3% ophthalmic solution	46000
332	Spironolactone 25 mg tablet	230000
333	Amphotericin inj 50mg	11500
334	Apixaban 5 mg tablet	1150000
335	Dapagliflozin propanediol 10 mg tablet	46000
336	Nimodipine 30mg tablets	46000
337	Alfacalcidol 1 mcg Tablet	460000
338	Clindamycin 600mg injection	11500
339	Sodium bicarbonate 300mg tablet	1150000
340	Cream of magnisium with liq parrafin 120ml Syp	115000
341	Carbocisteine 250mg /5m Syp	11500
342	Acefylline piperazine and diphenhydramin hcl 120ml Syp	115000
343	Miconazole 2% Oral gel	69000
344	Ferric carboxymaltose 50mg injection	46000
345	Filgrastim 300mcg injection	11500
346	Artesunate 30mg injection	11500
347	Gabapentin 100mg capsules	115000
348	Gabapentin 50mg capsules	115000
349	Febuxostat 40mg tablet	46000
350	Itopridehydrochloride 50mg tablet	46000
351	levopride 25 tablet	230000
352	Hydralazine 25mg tablet	46000
353	Azathioprine 50 mg tablet	46000
354	Pottacium chloride Oral solution USP Syp	46000
355	Monobasic sodium phosphate enema	115000
356	Magnesium sulphate injection 2ml Injection	115000
357	Fostoin Sodium 150mg/2ml injection	11500
358	Artesunate 60mg injection	11500
359	Fluconazole 5mg/ml Syrup	34500
360	Sildenafil citrate 50mg Syrup	11500
361	Ibutilide Injection	230
362	Sotalol 150mg/10ml Injection	230
363	Flecainide 150mg/15ml Injection	230
364	Disopyramide 100mg/5ml Injection	230
365	Sotalol 150mg/10ml Injection	230
366	Propafenone 70mg/20ml Injection	230
367	Isoprenaline 1mg/5ml Injection	1150
368	Vitamin B1+B6+B12 Injection	115000
369	Minocycline hydrochloride 100 mg capsule	69000
370	Doxycucline HCL 100 mg capsule	69000
371	Linezolid 600mg Tablet	115000
372	Neomercazole 5mg Tablet	230000
373	Naproxen 500 mg tablet	230000
374	5% Dextrose and Electrolyte 500ml Inf	69000

375	Gabapentin tablets 100mg Capsule	115000
376	Cyclosporin Syrup	1150
377	Cyclosporin 25mg Tablet	23000
378	Ursodeoxycholic acid Syrup	23000
379	cefixime 400 mg Capsule	115000
380	Calcium Acetate Tablet	115000
381	Oxythazine + Almunium + Magnisium 120ml SUSP	230000
382	Betahistine dihydrochloride 16 mg Tablet	115000
383	Sucralfate Oral Susp	11500
384	Valganciclovir 450 mg Injection	1150
385	Vasopressin 20units/ml injection	1150
386	Vitamin D3 Injection	46000
387	Vitamin D3 Capsule	460000
388	Cefuroxime Sodium 250mg injection	115000
389	salbutamol inhaler 100mcg/dose	11500
390	Salmeterol + fluticasone 25/125 mcg Inhaler	11500
391	beclometasone dipropionate 100/6 Inhaler	11500
392	Eltrombopag 50mg Tablet	2300
393	Dextrose 5% With 0.9% Sodium Chloride 500ml Inf	46000
394	lobetasol propionate cream 0.05 %	46000
395	Paroxetine hcl 20mg tablet	46000
396	Tizanidine 2mg Tablet	230000
397	Esomeprazole 40mg Cap	1150000
398	Activated Charcoal Sachet	23000
399	Albendazole 400 mg Tablet	115000
400	Amitriptyline 10 mg Tablet	23000
401	Baclofen 10 mg Tablet	23000
402	Bisacodyl 5 mg Tablet	23000
403	Bosentan 62.5 mg Tablet	23000
404	Cholestyramine Sachet	23000
405	Cinacalcet 30 mg Tablet	23000
406	Clarithromycin 500 mg Tablet	23000
407	Clobazam 10 mg Tablet	23000
408	Clozapine 25 mg Tablet	23000
409	Co-trimoxazole 160/800 mg Tablet	23000
410	Dabigatran 150 mg Capsule	23000
411	Duloxetine 30 mg Capsule	23000
412	Erythromycin 500 mg Tablet	23000
413	Finerenone 10 mg Tablet	23000
414	Fludrocortisone 100 mcg Tablet	23000
415	Influenza Vaccine	2300
416	Itraconazole 100 mg Capsule	23000
417	Ivermectin 6 mg Tablet	23000
418	Lamotrigine 25 mg Tablet	23000
419	Loperamide 2 mg Capsule	23000
420	Metoclopramide 10 mg Tablet	23000
421	Midodrine 5 mg Tablet	23000
422	Nitrofurantoin 100 mg Capsule	23000
423	Olanzapine 5 mg Tablet	23000
424	Oxcarbazepine 300 mg Tablet	23000
425	Pneumococcal Vaccine	4600
426	Prasugrel 10 mg Tablet	46000
427	Pregabalin 150 mg Capsule	46000
428	Pregabalin 50 mg Capsule	46000

429	Propylthiouracil 50 mg Tablet	46000
430	Quetiapine 100 mg Tablet	46000
431	Rifaximin 550 mg Tablet	46000
432	Rivaroxaban 20 mg Tablet	46000
433	Sacubitril/Valsartan 100 mg Tablet	46000
434	Sildenafil 50 mg Tablet	46000
435	Terbinafine 250 mg Tablet	46000
436	Ticagrelor 90 mg Tablet	46000
437	Tinidazole 500 mg Tablet	46000
438	Topiramate 100 mg Tablet	46000
439	Topiramate 25 mg Tablet	46000
440	Topiramate 50 mg Tablet	46000
441	Warfarin 5 mg Tablet	46000
442	4-Factor Prothrombin Complex Concentrate	23
443	Tetanus Immunoglobulin	230
444	Rabies Immunoglobulin	1150
445	Phentolamine 10mg injection	1150
446	Calcitonin 100iu Injection	1150
447	Ertapenem 1g injection	1150
448	Pamidronate 30mg Injection	1150
449	Ceftolozane/Tazobactam 1.5g Injection	1150
450	Meropenem/Vaborbactam 2g Injection	1150
451	Posaconazole IV 300mg	1150
454	IVIG 5g Vial	1150
455	Ringer Acetate 1000ml	1150
456	Tirofiban 50ml Injection	1150
457	Cisatracurium 10mg Injection	1150
458	Etomidate 20mg Injection	1150
459	Milrinone 10mg Injection	1150
460	Procainamide 1g Injection	1150
461	Rocuronium 50mg Injection	1150
462	Sugammadex 200mg Injection	1150
463	Vecuronium 10mg Injection	1150
464	Desmopressin Injection	1150
465	Quinine 300mg Injection	2000
466	Aminophylline 250mg injection	20000
467	Teicoplanin 400mg Injection	5000
468	Fosfomycin 1g IV	1150
469	Deferoxamine 500mg Injection	1150
470	Budesonide 0.5mg /2ml Respules	1150
471	Granisetron 3mg Injection	1150
472	Metoclopramide 10mg Injection	50000
473	Verapamil 5mg Injection	2000
474	Lorazepam 4mg Injection	2000